SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_6925

Spectrum
Ref Level 10.00 dBm  Offset 15.55 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -4.68 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.300 MHz 500,000 kHz 6.86569 GHz -54.87 dBm -50.19 dB -10.19 dB
-59,300 MHz -39.530 MHz | 500.000 kHz 6.86591 GHz -54.85 dBm -50.16 dB -10.29 dB
-39.530 MHz -20.770 MHz | 500.000 kHz 6.88882 GHz -45.18 dBm -40.50 dB -13.92 dB
-20.770 MHz -19.770 MHz | 500,000 kHz 6.90424 GHz -41.42 dBm -36.74 dB -16.94 dB
19.770 MHz 20.770 MHz | 500,000 kHz 6.94576 GHz -41.84 dBm -37.16 dB -17.36 dB
20.770 MHz 39.530 MHz |~ 500.000 kHz 6.94634 GHz -40.19 dBm -35.50 dB -15.26 dB
39.530 MHz 99,300 MHz | 500.000 kHz 6.98371 GHz -56.71 dgm -52.02 dB -12.38 dB
59,300 MHz 100,000 MHz = 500.000 kHz 6.98605 GHz -57.42 dém -52.74 dB -12.74 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.44 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -4.87 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.270 MHz 500,000 kHz 6.86364 GHz -56.21 dBm -51.33dB -11.33dB
-59.270 MHz -39.510 MHz | 500.000 kHz 6.86598 GHz -56.01 dBm 51.14 dB -11.29 dB
-39.510 MHz -20.760 MHz 500,000 kHz 6.88894 GHz -45.73 dBm -40.86 dB -14.33 dB
-20.760 MHz -19.760 MHz 500,000 kHz 6.90425 GHz -41.96 dBm -37.00 dB -17.29 dB
19.760 MHz 20.760 MHz = 500.000 kHz 6.94575 GHz -42.19 dBm -37.32dB -17.52 dB
20.760 MHz 39.510 MHz 500,000 kHz 6.95129 GHz -42.56 dBm -37.69dB -15.32 dB
39.510 MHz 99,270 MHz | 500.000 kHz 6.98404 GHz -57.62 dém 52.74 dB -12.88 dB
59.270 MHz 100,000 MHz = 500.000 kHz 6.08468 GHz -57.89 dém -52.01 dB -13.01 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_6965

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 15.50 d& Mode Sweep

@ 1Rm View
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CF 6.965 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -4.18 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz 58,220 MHz | 500.000 kHz 6.90359 GHz -55.31 dém 51.13 dB -11.13dB
59,220 MHz | -39.480 MHz | 500.000 kHz | 6.90629 GHz -55.20 dBm | -51.02dB | -11.33dB
-39.480 MHz -20.740MHz | 500.000 kHz 6.92869 GHz -44.85 dBm -40.67 dB -14.02 dB
-20.740 MHz -19.740MHz | 500.000 kHz 6.94427 GHz -40.10 dBm -35.92 dB -16.12 dB
19.740 MHz 20.740 MHz |~ 500.000 kHz 6.98573 GHz -41.17 dBm -36.99 dB -17.19 dB
20.740 MHz 39,480 MHz 500,000 kHz 7.00213 GHz -45.60 dBm -41.42 dB -1442 dB
39.480 MHz 99,220 MHz | 500.000 kHz 7.02369 GHz -57.06 dém -52.86 dB -13.20 dB
59.220 MHz 100,000 MHz = 500.000 kHz 7.02447 GHz -57.45 dém -53.26 dB -13.26 dB
™
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11AX40MIMO_Ant7_6965

Spectrum o
Ref Level 10.00 dBm  Offset 15.41 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -5.07 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.430 MHz 500,000 kHz 6.90414 GHz -56.98 dBm -51.91dB -11.91dB
-59.430 MHz | -39.620 MHz 500,000 kHz | 6.90598 GHz -56.64 dam | 5157dB -11.82dB
-39.620 MHz -20.810 MHz | 500.000 kHz 6.94352 GHz -40.56 dBm -35.49 di -15.21 dB
-20.810 MHz -19.810 MHz | 500.000 kHz 6.94420 GHz -42.70 dBm -37.63 dB -17.83 dB
19.810 MHz 20.810 MHz =~ 500.000 kHz 6.98578 GHz -42.52 dBm -37.45dB -18.05 dB
20.810 MHz 39.620 MHz | 500,000 kHz 7.00111 GHz -47.16 dBm -42.09 dB -15.58 dB
39.620 MHz 99,430 MHz | 500.000 kHz 7.02346 GHz -57.60 dBm 52.53 dB -13.12 dB
59,430 MHz 100,000 MHz = 500.000 kHz 7.02620 GHz -58.21 dém -53.14 dB -13.14 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_7085

Spectrum
Ref Level 10.00 dBm  Offset 15.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.96 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.340 MHz 500,000 kHz 7.02491 GHz -54.95 dBm -50.99 dB -10.99 dB
-59.340 MHz | -39.560 MHz 500,000 kHz | 7.02627 GHz -54.59 dam | 50.63dB -11.00dB
-39.560 MHz -20.780 MHz | 500,000 kHz 7.04951 GHz -43.80 dBm -39.85 dB -13.58 dB
-20.780 MHz -19.780 MHz | 500.000 kHz 7.06423 GHz -40.01 dBm -36.05 dB -16.25 dB
19.780 MHz 20.780 MHz =~ 500.000 kHz 7.10577 GHz -40.18 dBm -36.22 dB -16.42 dB
20.780 MHz 39.560 MHz | 500,000 kHz 7.11119 GHz -40.96 dBm -37.00dB -14.70 dB
39.560 MHz 99,340 MHz | 500.000 kHz 7.14397 GHz -57.08 dém 53.13 dB -13.35dB
59,340 MHz 100,000 MHz = 500.000 kHz 7.14613 GHz -57.04 dém -52.08 dB -13.08 dB
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11AX40MIMO_Ant7_7085

Spectrum o
Ref Level 10.00 dBm  Offset 15.27 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -5.57 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-100.000 MHz -59.180 MHz 500,000 kHz 7.02571 GHz -57.35 dBm -51.78 dB -11.78 dB
-59.180 MHz  -39.450 MHz 500,000 kHz | 7.02607 GHz -56.95 dam | 51.39dB 1154 dB
-39.450 MHz -20.730 MHz | 500.000 kHz 7.04624 GHz -48.64 dBm -43.07 dB -15.37 dB
-20.730 MHz -19.730 MHz | 500.000 kHz 7.06428 GHz -44.18 dBm -38.61 dB -18.81 dB
19.730 MHz 20.730 MHz |~ 500,000 kHz 7.10572 GHz -43.66 dBm -38.09dB -18.29 dB
20.730 MHz 39,450 MHz |~ 500.000 kHz 7.10636 GHz -41.57 dBm -36.00 dB -15.73 dB
39.450 MHz 599,180 MHz | 500.000 kHz 7.14385 GHz -59.05 dém -53.48 dB -13.68 dB
59,180 MHz 100,000 MHz = 500.000 kHz 7.14451 GHz -59.09 dém -53.52 dB -13.52 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX80MIMO_Ant5_5985

Spectrum
Ref Level 10.00 dBm  Offset 15.21 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.62 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,800 MHz 1.000 MHz 5.86366 GHz -47.73 dBm -45.12 dB 512 dB
-120,800 MHz | -80.530MHz | 1,000 MHz | 5.86806 GHz -46.55 dam | -43.93dB | -5.08 dB
-80.530 MHz -41.270 MHz 1.000 MHz 5.91273 GHz -39.23 dBm -36.61 dB -10.30 dB
-41.270 MHz -40.270 MHz 1.000 MHz 5.94375 GHz -33.89 dBm -31.28 dB -11.68 dB
40.270 MHz 41.270 MHz 1,000 MHz 6.02625 GHz -35.59 dBm -32.97 dB -13.37 dB
41.270 MHz 80.530 MHz 1,000 MHz 6.02637 GHz -35.45 dBm -32.83dB -12.81 dB
80.530 MHz 120.800 MHz 1,000 MHz 6.10534 GHz -53.10 dBém -50.49 dB -10.63 dB
120.800 MHz 200.000 MHz 1,000 MHz 6.10678 GHz -53.04 dém -50.42 dB -10.42 dB
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11AX80MIMO_Ant7_5985

Spectrum o
Ref Level 10.00 dBm  Offset 15.12 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.75 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz |~ -120.710 MHz 1.000 MHz 5.86291 GHz -48.31 dBm -46.56 dB -6.57 dB
120710 MHz | -80.470MHz | 1,000 MHz | 5.86747 GHz -46.43 ddm | -44.68 dB | -5.63 dB
-80.470 MHz -41.240 MHz 1.000 MHz 5.91244 GHz -39.91 dBm -38.16 dB -11.77 dB
-41.240 MHz -40.240 MHz 1.000 MHz 5.94378 GHz -34.28 dBm -32.53 dB -12.93 dB
40.240 MHz 41.240 MHz 1,000 MHz 6.02622 GHz -34.59 dBm -32.84 dB -13.24 dB
41.240 MHz 80.470 MHz 1,000 MHz 6.02630 GHz -34.62 dBm -32.88 dB -12.87 db
80.470 MHz 120.710 MHz 1,000 MHz 6.10517 GHz -52.17 dgm -50.42 dB -10.58 dB
120.710 MHz 200.000 MHz 1,000 MHz 6.10705 GHz -52.47 dgm -50.73 dB -10.73 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX80MIMO_Ant5_6145

Spectrum
Ref Level 10.00 dBm  Offset 15.59 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.72 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -120,830 MHz 1.000 MHz 6.02179 GHz -47.76 dBm -45.04 dB -5.04 dB
-120,830 MHz | -80.550MHz | 1,000 MHz | 6.02767 GHz -46.43 ddm | -43.71dB | -4.75 dB
-80.550 MHz -41.280 MHz 1.000 MHz 6.07252 GHz -39.23 dBm -36.51 dB -10.15 dB
41,280 MHz 40,280 MHz 1.000 MHz 6.10374 GHz -34.44 dBm -31.72dB -12.12 dB
40.280 MHz 41.280 MHz 1,000 MHz 6.18626 GHz -35.77 dBm -33.05dB -13.45 dB
41.280 MHz 80.550 MHz 1,000 MHz 6.18642 GHz -35.60 dBm -32.88 dB -12.85 dB
80.550 MHz 120.830 MHz 1,000 MHz 6.26521 GHz -52.53 dém -40.81 dB -0.99 db
120.830 MHz 200.000 MHz 1,000 MHz 6.26769 GHz -52.65 dém -40.93 dB -0.93 dB
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11AX80MIMO_Ant7_6145

Spectrum o
Ref Level 10.00 dBm  Offset 15.52 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.97 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -120,830 MHz 1.000 MHz 6.01995 GHz -46.85 dBm -45.88 dB -5.88 dB
-120,830 MHz | -80.550MHz | 1,000 MHz | 6.02787 GHz -44.5¢ ddm | -43.57dB | -4.67 dB
-80.550 MHz -41.280 MHz 1.000 MHz 6.06751 GHz -38.94 dBm -37.97 dB -10.59 dB
41,280 MHz 40,280 MHz 1.000 MHz 6.10374 GHz -33.60 dBm -32.63 dB -13.03 dB
40.280 MHz 41.280 MHz 1,000 MHz 6.18626 GHz -33.12 dBm -32.15dB -12.55 dB
41.280 MHz 80.550 MHz 1,000 MHz 6.22113 GHz -39.58 dBm -38.61dB -11.51de
80.550 MHz 120.830 MHz 1,000 MHz 6.26141 GHz -46.97 dBm -45.99 dB -7.31dB
120.830 MHz 200.000 MHz 1,000 MHz 6.26657 GHz -48.82 dBm -47.85 dB -7.85 dB
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samranis. FCC RF Test Report Report No. : FR452307F

11AX80MIMO_Ant5_6385

Spectrum

Ref Level 10.00 dBm Offset 15.63 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém ‘l ‘|
-20 dBm — Sy
-30 dBm
-40 dBm —
NS it
-50 dBm
=]
-60 dBm
-70 dBm
-80 dBm
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Spectrum Emission Mask Standard: None
Peak Power -2.19 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124,080 MHz 1.000 MHz 6.26070 GHz -46.38 dBm -44.19 dB -4.19 dB
-124.080 MHz | -82,720MHz 1,000 MHz | 6.26262 GHz -46.39 ddm | -44.20dB | -4.69 dB
-82,720 MHz -42,360 MHz 1.000 MHz 6.30290 GHz -39.89 dBm -37.70 dB -9.83 dB
42,360 MHz -41.360 MHz 1.000 MHz 6.34266 GHz -33.69 dBm -31.50dB -11.90 dB
41.360 MHz 42,360 MHz 1,000 MHz 6.42734 GHz -35.49 dBm -33.30dB -13.70 dB
42,360 MHz 82.720 MHz 1,000 MHz 6.46770 GHz -42.50 dBm -40.31 dB -12.32 dB
82.720 MHz 124,080 MHz 1,000 MHz 6.50834 GHz -49.66 dBm -47.47 dB -7.69 dB
124,080 MHz 200.000 MHz 1,000 MHz 6.50990 GHz -49.89 dBm -47.69 dB -7.69 dB
7
I ) [T
Date: 4.JUL.2 17:34:03

11AX80MIMO_Ant7_6385

Spectrum o
Ref Level 10.00 dBm  Offset 15.64 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.83 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,840 MHz 1.000 MHz 6.26406 GHz -46.13 dBm -45.30 dB -5.30 dB
-120.840 MHz | -80.560 MHz | 1,000 MHz | 6.26714 GHz -44.80 dBm | -43.97dB | -4.85 dB
-80.560 MHz -41.280 MHz 1.000 MHz 6.34370 GHz -32.06 dBm -31.22dB -11.22dB
41,280 MHz 40,280 MHz 1.000 MHz 6.34374 GHz -32.20 dBm -31.36 dB -11.76 dB
40.280 MHz 41.280 MHz 1,000 MHz 6.42626 GHz -33.74 dBm -32.90 dB -13.30 dB
41.280 MHz 80.560 MHz 1,000 MHz 6.42638 GHz -33.81 dBm -32.97 dB -12.95 dB
80.560 MHz 120.840 MHz 1,000 MHz 6.49010 GHz -43.80 dBm -42.96 dB -7.65 dB
120.840 MHz 200.000 MHz 1,000 MHz 6.50734 GHz -49.08 dém -48.24 dB -8.24 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX80MIMO_Ant5_6465

Spectrum
Ref Level 10.00 dBm  Offset 15.32 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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Spectrum Emission Mask Standard: None
Peak Power -2.09 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -120,960 MHz 1.000 MHz 6.34370 GHz -46.10 dBm -44.01 dB -4.01dB
-120.960 MHz | -80.640MHz | 1,000 MHz | 6.34718 GHz -44.78 dam | -42.69 dB | -3.63 dB
-80.640 MHz 41,320 MHz 1.000 MHz 6.38614 GHz -40.72 dBm -38.63 dB -10.99 dB
-41.320 MHz 40,320 MHz 1.000 MHz 6.42370 GHz -33.43 dBm -31.35 dB -11.75 dB
40.320 MHz 41.320 MHz 1,000 MHz 6.50630 GHz -34.56 dBm -32.47 dB -12.87 db
41.320 MHz 80.640 MHz 1,000 MHz 6.50634 GHz -34.46 dBm -32.37 dB -12.37 db
80.640 MHz 120.960 MHz 1,000 MHz 6.58566 GHz -49.86 dBm -47.77 dB -7.86 dB
120.960 MHz 200.000 MHz 1,000 MHz 6.58645 GHz -40.88 dBm -47.79 dB -7.79 dB
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Spectrum o
Ref Level 10.00 dBm Offset 15.30 dB Mode Sweep
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[® 1Rm View
Limit ¢heck PAES
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Spectrum Emission Mask Standard: None
Peak Power -2.03 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -120,620 MHz 1.000 MHz 6.34400 GHz -50.01 dBm -47.97 dB -7.97 dB
-120.620 MHz | -80.410MHz | 1,000 MHz | 6.34732 GHz -48.64 ddm | -46.61dB -7.49 dB
-80.410 MHz -41.210 MHz 1.000 MHz 6.42233 GHz -33.34 dBm -31.31dB -11.01 dB
-41.210 MHz -40.210 MHz 1.000 MHz 6.42381 GHz -33.30 dBm -31.27 d -11.67 dB
40.210 MHz 41.210 MHz 1,000 MHz 6.50619 GHz -35.65 dBm -3361dB -14.01 dB
41.210 MHz 80.410 MHz 1,000 MHz 6.50631 GHz -35.40 dBm -33.36dB -13.34 dB
80.410 MHz 120.620 MHz 1,000 MHz 6.58528 GHz -54.22 dgm -52.19 dB -12.20 dB
120.620 MHz 200.000 MHz 1,000 MHz 6.58608 GHz -54.25 dém -52.22 dB -12.22 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX80MIMO_Ant5_6545

Spectrum
Ref Level 10.00 dBm  Offset 15.43 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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Spectrum Emission Mask Standard: None
Peak Power -1.91 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -120.740 MHz 1.000 MHz 6.42368 GHz -46.29 dBm -44.38 dB -4.38 dB
-120.740 MHz | -80.490MHz | 1,000 MHz | 6.42732 GHz -44.95 ddm | -43.05dB -3.96 dB
-80.490 MHz -41.250 MHz 1.000 MHz 6.46789 GHz -39.09 dBm -37.18 dB -9.87 dB
-41.250 MHz 40,250 MHz 1.000 MHz 6.50377 GHz -32.85 dBm -30.95 dB -11.35dB
40.250 MHz 41.250 MHz 1,000 MHz 6.58623 GHz -33.72 dBm -31.82dB -12.22 dB
41.250 MHz 80.490 MHz 1,000 MHz 6.62127 GHz -40.20 dBm -38.29 dB -11.15dB
80,490 MHz 120.740 MHz 1,000 MHz 6.66536 GHz -49.30 dém -47.39 dB -7.51dB
120,740 MHz 200.000 MHz 1,000 MHz 6.66620 GHz -49.13 dBm -47.22 dB -7.22 dB
7
I ) [T
Date: 4.JUL.2 17:
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Ref Level 10.00 dBm  Offset 15.38 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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Spectrum Emission Mask Standard: None
Peak Power -1.67 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -121,040 MHz 1.000 MHz 6.42174 GHz -45.97 dBm -44.30 dB -4,
-121.040MHz | -80.690MHz | 1,000 MHz | 6.42790 GHz -43.13 ddm | -41.46dp -2,
-80.650 MHz -41.350 MHz 1.000 MHz 6.46689 GHz -39.47 dBm -37.80 dB .
41,350 MHz 40,350 MHz 1.000 MHz 6.50367 GHz -33.77 dBm -32.10dB k
40.350 MHz 41.350 MHz 1,000 MHz 6.58633 GHz -32.57 dBm -30.90 dB .
41.350 MHz 80.690 MHz 1,000 MHz 6.62163 GHz -38.61 dBm -36.94 dB .
80.690 MHz 121.040 MHz 1,000 MHz 6.64092 GHz -40.12 dém -38.45 dB E
121.040 MHz 200.000 MHz 1,000 MHz 6.66650 GHz -49.87 dém -48.20 dB F
7
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX80MIMO_Ant5_6625

Spectrum
Ref Level 10.00 dBm  Offset 15.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
T
[P P, —
-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.25 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,960 MHz 1.000 MHz 6.50182 GHz -46.04 dBm -43.78 dB -3.79.dB
-120.960 MHz | -80.640MHz | 1,000 MHz | 6.50762 GHz -44.72 ddm | -42.47 dB | -3.54 dB
-80.640 MHz 41,320 MHz 1.000 MHz 6.54982 GHz -39.14 dBm -36.89 dB -10.00 dB
-41.320 MHz 40,320 MHz 1.000 MHz 6.58370 GHz -33.46 dBm -31.21dB -11.61dB
40.320 MHz 41.320 MHz 1,000 MHz 6.66630 GHz -34.32 dBm -32.07 dB -12.47 dB
41.320 MHz 80.640 MHz 1,000 MHz 6.70274 GHz -41.95 dBm -39.70 dB -12.29 dB
80.640 MHz 120.960 MHz 1,000 MHz 6.72134 GHz -42.87 dém -40.62 dB -7.95 dB
120.960 MHz 200.000 MHz 1,000 MHz 6.74610 GHz -50.59 dém -48.34 dB -8.34 dB
7 -—
JL
Date: 4.JUL.2 17:

11AX80MIMO_Ant7_6625

Spectrum o
Ref Level 10.00 dBm  Offset 15.14 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
e——
-10 dBém
-20 dBm
-30 dBm =
-40 dBm o
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-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.99 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,840 MHz 1.000 MHz 6.50258 GHz -46.14 dBm -44.14 dB -4.14 dB
-120.840 MHz | -80.560 MHz | 1,000 MHz | 6.50750 GHz -45.08 ddm | -43.09 dB -4.08 dB
-80.560 MHz -41.280 MHz 1.000 MHz 6.54750 GHz -37.78 dBm -35.79 dB -8.41 dB
41,280 MHz 40,280 MHz 1.000 MHz 6.58374 GHz -31.73 dBm -29.74 dB -10.14 dB
40.280 MHz 41.280 MHz 1,000 MHz 6.66626 GHz -34.21 dBm -32.22 dB -12.62 dB
41.280 MHz 80.560 MHz 1,000 MHz 6.70146 GHz -40.63 dBm -38.63dB -11.47 dB
80.560 MHz 120.840 MHz 1,000 MHz 6.72086 GHz -42.70 dém -40.70 dB -8.15 dB
120.840 MHz 200.000 MHz 1,000 MHz 6.74738 GHz -53.31 dBm -51.32 dB -11.32 dB
7
I ) W
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SPORTON LAB.

FCC RF Test Report

Report No

.. FR452307F

11AX80MIMO_Ant5_6705

Spectr

m

Count 100/100

(=)

Ref Level 15.00 dBm

Offset 15.62 dB

Mode Sweep

@ 1Rm View

heck

PABS

10 dbfoit
P<200

0 dBm

-10 dBm

-20 dBm:

-30 dBm—
|

-40 dBm.

| sermm—|

-60 dBm:

-70 dBm:

-80 dBm

CF 6.705 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power 0.95 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW |  Frequency | Powerabs | PowerRel |  ALimit
-200,000 MHz -146.830 MHz 2.000 MHz 6.50950 GHz -49,77 dBm -50.72 dB -14.76 dB
-146.830 MHz -74.420 MHz 2.000 MHz 6.62904 GHz -33,33 dBm -34.28 dB -14.11 dB
-74.420 MHz -73.420 MHz 2.000 MHz 6.63060 GHz -33.90 dBm -34.84 dB -15.24 dB
73.420 MHz 74.420 MHz 2.000 MHz 6.77940 GHz -34.45 dBm -35.40 dB -15.80 dB
74.420 MHz 146.830 MHz 2.000 MHz 6.78108 GHz -33.82 dBm -34.77 dB -14.59 db
146.830 MHz 200.000 MHz 2.000 MHz 6.90494 GHz -52.78 dBm 53.72 dB 17.04 dB

- -
)i ] [ [TTTTTT
Date: B.JUL.2024

11AX80MIMO_Ant7_6705

Spectrum

Count 100/100

Ref Level 15.00 dBm

Offset 15.62 dB

Mode Sweep

@ 1Rm View
10 ﬂb;‘ﬁ“i' heck PABS
P<200
0 dem wl
-10 dBm I
-20 dBm:
Y i
40 dBm | e "‘""x\
MM
-60 dBm:
-70dBm:
-80 dBm
CF 6.705 GHz 10001 pts §EBH4DD.D MHz
‘Spectrum Emission Mask Standard: None
Peak Power 0.97 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW |  Frequency | Powerabs | PowerRel |  ALimit
-200,000 MHz -154.240 MHz 2.000 MHz 6.50562 GHz -50,25 dBm -51.22dB -16.20 dB
=154,240 MHz =78.120 MHz 2.000 MHz 6.62670 GHz -33.91 dBm -34.87 dB -14.85 dB
-78.120 MHz =77.120 MHz 2.000 MHz 6.62690 GHz -34.34 dBm -35.31dB -15.71 dB
77.120 MHz 78.120 MHz 2.000 MHz 6.78310 GHz -34.82 dBm -35.78 dB -16.18 dB
78.120 MHz 154.240 MHz 2.000 MHz 6.78874 GHz -34.89 dBm -35.86 dB -15.27 dB
154.240 MHz 200.000 MHz 2.000 MHz 6,90494 GHz -52.95 dBm -53,92 dB -18.81de
)i J [ ECEEEE ]
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FCC RF Test Report

Report No

.. FR452307F

11AX80MIMO_Ant5_6785

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.64 dB

Mode Sweep

@ 1Rm View
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=70 dBm:

-80 dBm

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power 1.35 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz _ -139.040 MHz 2,000 MHz 6.59506 GHz -46.69 dem -48.04 db -11.26 dB
-139.040 MHz -70.520 MHz 2,000 MHz 6.70882 GHz -29.74 dBm -31.09 dB -10.43 dB
-70.520 MHz -69.520 MHz 2,000 MHz 6.71450 GHz -30.09 dBm 3144 dB -11.84 dB
69.520 MHz 70.520 MHz 2,000 MHz 6.85550 GHz -30.37 dBm -31.72dB -12.12 dB
70.520 MHz 139,040 MHz 2,000 MHz 6.86754 GHz -31.12 dgém -32.48 dB -11.07 de
139,040 MHz 200.000 MHz 2,000 MHz 6.98162 GHz -54.31 dém -55.66 dB -17.72 db
- —_—
L JL
Date: 4.JUL.2024
11AX80MIMO_Ant7_6785
Spectrum e
Ref Level 10.00 dBm  Offset 15.54 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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=70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.80 dBm RBW 2.000 MHz
Range Llow | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz _ -151.570 MHz 2,000 MHz 6.58858 GHz -42.58 dem -43.38 dB -8.28 dB
-151.570 MHz -76.790 MHz 2,000 MHz 6.70079 GHz -24.25 dBm -25.06 dB -4.26 dB
-76.790 MHz -75.790 MHz 2,000 MHz 6.70823 GHz -23.99 dBm 24.79dB -5.19 dB
75.790 MHz 76.790 MHz 2,000 MHz 6.86177 GHz -25.80 dBm -26.61dB -7.01dB
76.790 MHz 151.570 MHz 2,000 MHz 6.86217 GHz -25.02 dém -25.83 dB -5.79 dB
151.570 MHz 200.000 MHz 2,000 MHz 6.94203 GHz -43.26 dBm -44.07 dB -15.20 dB
L Jjl J [ CEEEERE ]
Date
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SPORTON LAB.

FCC RF Test Report

Report No

.. FR452307F

11AX80MIMO_Ant5_6865

Spectrum
Ref Level 10.00 dBm  Offset 15.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 defti=2 I - -\ 1
-10 dBm- J L
-20 dBm = =
T T
= ) |
-40 dBm ~
& Bm
-60 dBm
=70 dBm
-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.97 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -149.240 MHz 2,000 MHz 6.66686 GHz -48.72 dBm -49.68 dB -13.82 dB
-149,240 MHz -75.620 MHz 2,000 MHz 6.78824 GHz -30.91 dBm -31.87 dB -11.75 dB
-75.620 MHz -74.620 MHz 2,000 MHz 6.78940 GHz -31.57 dBm -32.54 dB -12.94 dB
74,620 MHz 75.620 MHz 2,000 MHz 6.94060 GHz -32.85 dBm -3381dB -14.21dB
75.620 MHz 149,240 MHz 2,000 MHz 6.94068 GHz -32.15 dém -33.11dB -13.11dB
149,240 MHz 200.000 MHz 2,000 MHz 7.02254 GHz -49.03 dém -50.00 dB -20.66 dB
L Jjl J [ CEEERRE ]
Date: 4.JUL.2024 1B:44:03
11AX80MIMO_Ant7_6865
Spectrum e
Ref Level 10.00 dBm  Offset 15.42 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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=70 dBm
-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.93 dBm RBW 2.000 MHz
Range Llow | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz |~ -196.570 MHz 2,000 MHz 6.66797 GHz -43.86 dBm -44.79 dB -16.73 dB
-196.570 MHz -99.250 MHz 2,000 MHz 6.76561 GHz -30.04 dBm -30.57 dB -10.96 dB
99,250 MHz 98,250 MHz 2,000 MHz 6.76573 GHz -30.22 dBm -31.15dB -11.55 dB
98.290 MHz 99,290 MHz 2,000 MHz 6.96427 GHz -31.05 dBm -31.98 dB -12.38 dB
99,290 MHz 196.570 MHz 2,000 MHz 6.96435 GHz -31.11 dém -32.04 dB -12.04 db
196.570 MHz 200.000 MHz 2,000 MHz 7.06304 GHz -49.86 dBm -50.79 dB -22.61 dB
L Jjl J AR e
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11AX80MIMO_Ant5_6945

Spectrum A
Ref Level 10.00 dBm  Offset 15.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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-10 dBm- _J| L
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40 diy e ]
50 dem SN
-60 dBm
=70 dBm:
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.27 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -169.490 MHz 2,000 MHz 6.74634 GHz -44.82 dBm -46.00 dB -13.96 dB
-169.450 MHz -85.750 MHz 2,000 MHz 6.85883 GHz -26.43 dBm -27.60 dB -7.65 dB
-85.750 MHz -84.750 MHz 2,000 MHz 6.85927 GHz -26.58 dBm -27.85 dB -8.25 dB
84.750 MHz 85.750 MHz 2,000 MHz 7.03073 GHz -27.93 dBm -29.19dB -9.59 dB
85.750 MHz 169,490 MHz 2,000 MHz 7.03153 GHz -27.33 dém -28.60 dB -8.53 dB
169,490 MHz 200.000 MHz 2,000 MHz 7.11647 GHz -47.18 dgm -48.45 dB -20.17 dB
- ———
L 1 J AR e
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11AX80MIMO_Ant7_6945

Sp m T
Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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=70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.92 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -172.770 MHz 2,000 MHz 6.74746 GHz -45.63 dem -46.54 db -15.10 dB
-172.770 MHz -87.390 MHz 2,000 MHz 6.85651 GHz -27.53 dBm 28.45 dB -8.35 dB
-87.390 MHz -86.390 MHz 2,000 MHz 6.85763 GHz -27.98 dBm -28.90 dB -9.30 dB
86.390 MHz 87.390 MHz 2,000 MHz 7.03237 GHz -25.94 dBm -26.86 dB -7.26 dB
87.390 MHz 172,770 MHz 2,000 MHz 7.03249 GHz -25.50 dém -26.42 dB -6.41 dB
172,770 MHz 200.000 MHz 2,000 MHz 7.12163 GHz -46.92 dBm -47.84 dB -10.31 dB
- —_—
( I )
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FCC RF Test Report

Report No

.. FR452307F

11AX80MIMO_Ant5_7025

Spectrum
Ref Level 15.00 dBm Offset 15.61 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.70 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -174.480 MHz 2,000 MHz 6.82518 GHz -44.40 dBm -46.10 dB -14.61 dB
-174.480 MHz -88.240 MHz 2,000 MHz 6.93674 GHz -27.47 dBm -29.16 dB -9.16 dB
-88.240 MHz -87.240 MHz 2,000 MHz 6.93678 GHz -27.81 dBm -29.50 dB -9.90 dB
87.240 MHz 988.240 MHz 2,000 MHz 7.11322 GHz -28.71 dBm -30.40 dB -10.80 dB
988.240 MHz 174,480 MHz 2,000 MHz 7.11398 GHz -28.05 dém -20.75 dB -0.68 db
174,480 MHz 200.000 MHz 2,000 MHz 7.22234 GHz -50.39 dém -52.09 dB -20.95 dB
- ———
( I )
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Spectrum e
Ref Level 15.00 dBm  Offset 15.52 dB Mode Sweep
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[® 1Rm View
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.85 dBm RBW 2.000 MHz
Range Llow | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz |~ -179.960 MHz 2,000 MHz 6.82694 GHz -47.56 dBm -48.42 dB -18.00 dB
-179.960 MHz -90.980 MHz 2,000 MHz 6.93240 GHz -28.01 dBm -28.86 dB -8.71dB
-90.980 MHz -89.980 MHz 2,000 MHz 6.93404 GHz -28.80 dBm -29.65 dB -10.05 dB
89.980 MHz 90.980 MHz 2,000 MHz 7.11596 GHz -30.64 dBm -31.49dB -11.80 dB
90.980 MHz 179.960 MHz 2,000 MHz 7.11600 GHz -30.63 dém -31.48 dB -1148 dB
179.960 MHz 200.000 MHz 2,000 MHz 7.22238 GHz -52.77 dgm -52.62 dB -23.30 dB
L Jjl J [ CEEEERE ]
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Report No. : FR452307F

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit .
Mode Antenna | FreqMHz) | gip0 | ndex | [dBm/MHZ] | ®3" | [dBm/MHZ] | [dBm/MHZ] | Verdict
26Tone RUO -1.45 -7 -8.45 <-1.00 PASS
Ant5 5955 52Tone | RU37 -1.75 -7 -8.75 <-1.00 PASS
106Tone | RU53 -1.76 -7 -8.76 <-1.00 PASS
26Tone RUO -1.72 -7 -8.72 <-1.00 PASS
Ant7 5955 52Tone | RU37 -1.64 -7 -8.64 <-1.00 PASS
106Tone | RU5S3 -1.70 -7 -8.70 <-1.00 PASS
26Tone RUO 1.43 -3.99 -2.56 <-1.00 PASS
total 5955 52Tone | RU37 1.32 -3.99 -2.67 <-1.00 PASS
106Tone | RU5S3 1.28 -3.99 -2.71 <-1.00 PASS
26Tone RUO -2.37 -7 -9.37 <-1.00 PASS
Ant5 6175 52Tone | RU37 -2.14 -7 -9.14 <-1.00 PASS
106Tone | RU53 -2.05 -7 -9.05 <-1.00 PASS
26Tone RUO -1.19 -7 -8.19 <-1.00 PASS
Ant7 6175 52Tone | RU37 -1.12 -7 -8.12 <-1.00 PASS
106Tone | RU53 -1.08 -7 -8.08 <-1.00 PASS
26Tone RUO 1.27 -3.99 -2.72 <-1.00 PASS
total 6175 52Tone | RU37 141 -3.99 -2.58 <-1.00 PASS
106Tone | RU53 1.47 -3.99 -2.52 <-1.00 PASS
26Tone RU8 -2.14 -7 -9.14 <-1.00 PASS
Ant5 6415 52Tone | RU40 -1.78 -7 -8.78 <-1.00 PASS
106Tone | RU54 -2.17 -7 -9.17 <-1.00 PASS
26Tone RU8 -1.50 -7 -8.50 <-1.00 PASS
Ant7 6415 52Tone | RU40 -1.13 -7 -8.13 <-1.00 PASS
106Tone | RU54 -1.60 -7 -8.60 <-1.00 PASS
26Tone RU8 1.20 -3.99 -2.79 <-1.00 PASS
11AX20MIMO total 6415 52Tone | RU40 1.57 -3.99 -2.42 <-1.00 PASS
106Tone | RU54 1.13 -3.99 -2.86 <-1.00 PASS
26Tone RUO -1.53 -7 -8.53 <-1.00 PASS
Ant5 6435 52Tone | RU37 -1.39 -7 -8.39 <-1.00 PASS
106Tone | RU53 -1.52 -7 -8.52 <-1.00 PASS
26Tone RUO -2.36 -7 -9.36 <-1.00 PASS
Ant7 6435 52Tone | RU37 -2.36 -7 -9.36 <-1.00 PASS
106Tone | RU53 -2.30 -7 -9.30 <-1.00 PASS
26Tone RUO 1.09 -3.99 -2.90 <-1.00 PASS
total 6435 52Tone | RU37 1.16 -3.99 -2.83 <-1.00 PASS
106Tone | RU53 1.12 -3.99 -2.87 <-1.00 PASS
26Tone RUO -1.52 -7 -8.52 <-1.00 PASS
Ant5 6475 52Tone | RU37 -1.62 -7 -8.62 <-1.00 PASS
106Tone | RU53 -1.62 -7 -8.62 <-1.00 PASS
26Tone RUO -1.45 -7 -8.45 <-1.00 PASS
Ant7 6475 52Tone | RU37 -1.46 -7 -8.46 <-1.00 PASS
106Tone | RU53 -1.72 -7 -8.72 <-1.00 PASS
26Tone RUO 1.53 -3.99 -2.46 <-1.00 PASS
total 6475 52Tone | RU37 1.47 -3.99 -2.52 <-1.00 PASS
106Tone | RU5S3 1.34 -3.99 -2.65 <-1.00 PASS
26Tone RU8 -1.91 -7 -8.91 <-1.00 PASS
Ant5 6515 52Tone | RU40 -1.65 -7 -8.65 <-1.00 PASS
106Tone | RU54 -1.67 -7 -8.67 <-1.00 PASS
26Tone RU8 -1.56 -7 -8.56 <-1.00 PASS
Ant7 6515 52Tone | RU40 -1.34 -7 -8.34 <-1.00 PASS
106Tone | RU54 -1.33 -7 -8.33 <-1.00 PASS
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26Tone RU8 1.28 -3.99 -2.71 <-1.00 PASS
total 6515 52Tone | RU40 1.52 -3.99 -2.47 <-1.00 PASS
106Tone | RU54 1.51 -3.99 -2.48 <-1.00 PASS
26Tone RUO -1.64 -7 -8.64 <-1.00 PASS
Ant5 6535 52Tone | RU37 -1.50 -7 -8.50 <-1.00 PASS
106Tone | RU53 -1.44 -7 -8.44 <-1.00 PASS
26Tone RUO -2.24 -7 -9.24 <-1.00 PASS
Ant7 6535 52Tone | RU37 -1.92 -7 -8.92 <-1.00 PASS
106Tone | RU53 -1.75 -7 -8.75 <-1.00 PASS
26Tone RUO 1.08 -3.99 -2.91 <-1.00 PASS
total 6535 52Tone | RU37 1.31 -3.99 -2.68 <-1.00 PASS
106Tone | RU53 1.42 -3.99 -2.57 <-1.00 PASS
26Tone RUO -2.00 -7 -9.00 <-1.00 PASS
Ant5 6695 52Tone | RU37 -1.82 -7 -8.82 <-1.00 PASS
106Tone | RU53 -2.21 -7 -9.21 <-1.00 PASS
26Tone RUO -1.21 -7 -8.21 <-1.00 PASS
Ant7 6695 52Tone | RU37 -1.04 -7 -8.04 <-1.00 PASS
106Tone | RU53 -1.56 -7 -8.56 <-1.00 PASS
26Tone RUO 1.42 -3.99 -2.57 <-1.00 PASS
total 6695 52Tone | RU37 1.60 -3.99 -2.39 <-1.00 PASS
106Tone | RU53 1.14 -3.99 -2.85 <-1.00 PASS
26Tone RU8 -1.90 -7 -8.90 <-1.00 PASS
Ant5 6855 52Tone | RU40 -1.81 -7 -8.81 <-1.00 PASS
106Tone | RU54 -2.34 -7 -9.34 <-1.00 PASS
26Tone RU8 -1.06 -7 -8.06 <-1.00 PASS
Ant7 6855 52Tone | RU40 -1.02 -7 -8.02 <-1.00 PASS
106Tone | RU54 -1.49 -7 -8.49 <-1.00 PASS
26Tone RU8 1.55 -3.99 -2.44 <-1.00 PASS
total 6855 52Tone | RU40 1.61 -3.99 -2.38 <-1.00 PASS
106Tone | RU54 1.12 -3.99 -2.87 <-1.00 PASS
26Tone RUS8 -1.61 -7 -8.61 <-1.00 PASS
Ant5 6875 52Tone | RU40 -1.34 -7 -8.34 <-1.00 PASS
106Tone | RU54 -2.08 -7 -9.08 <-1.00 PASS
26Tone RUS8 -1.38 -7 -8.38 <-1.00 PASS
Ant7 6875 52Tone | RU40 -1.07 -7 -8.07 <-1.00 PASS
106Tone | RU54 -1.60 -7 -8.60 <-1.00 PASS
26Tone RUS8 1.52 -3.99 -2.47 <-1.00 PASS
total 6875 52Tone | RU40 1.81 -3.99 -2.18 <-1.00 PASS
106Tone | RU54 1.18 -3.99 -2.81 <-1.00 PASS
26Tone RUO -2.09 -7 -9.09 <-1.00 PASS
Ant5 6895 52Tone | RU37 -2.28 -7 -9.28 <-1.00 PASS
106Tone | RU53 -2.53 -7 -9.53 <-1.00 PASS
26Tone RUO -1.06 -7 -8.06 <-1.00 PASS
Ant7 6895 52Tone | RU37 -1.34 -7 -8.34 <-1.00 PASS
106Tone | RU53 -1.45 -7 -8.45 <-1.00 PASS
26Tone RUO 1.47 -3.99 -2.52 <-1.00 PASS
total 6895 52Tone | RU37 1.23 -3.99 -2.76 <-1.00 PASS
106Tone | RU53 1.05 -3.99 -2.94 <-1.00 PASS
26Tone RUO -1.81 -7 -8.81 <-1.00 PASS
Ant5 6995 52Tone | RU37 -1.80 -7 -8.80 <-1.00 PASS
106Tone | RUS53 -2.06 -7 -9.06 <-1.00 PASS
26Tone RUO -2.82 -7 -9.82 <-1.00 PASS
Ant7 6995 52Tone | RU37 -2.41 -7 -9.41 <-1.00 PASS
106Tone | RUS53 -2.50 -7 -9.50 <-1.00 PASS
26Tone RUO 0.72 -3.99 -3.27 <-1.00 PASS
total 6995 52Tone | RU37 0.92 -3.99 -3.07 <-1.00 PASS
106Tone | RU5S3 0.74 -3.99 -3.25 <-1.00 PASS
Ant5 7095 26Tone RUS8 -0.95 -7 -7.95 <-1.00 PASS
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52Tone | RU40 -0.87 -7 -7.87 <-1.00 PASS
106Tone | RU54 -1.32 -7 -8.32 <-1.00 PASS
26Tone RU8 -2.32 -7 -9.32 <-1.00 PASS
Ant7 7095 52Tone | RU40 -2.40 -7 -9.40 <-1.00 PASS
106Tone | RU54 -2.52 -7 -9.52 <-1.00 PASS
26Tone RU8 1.43 -3.99 -2.56 <-1.00 PASS
total 7095 52Tone | RU40 1.44 -3.99 -2.55 <-1.00 PASS
106Tone | RU54 1.13 -3.99 -2.86 <-1.00 PASS
Note: The Duty Cycle Factor is compensated in the graph.
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